
An Investigation into Side Stream Technologies as a Potential Solution for Reducing 
Nitrogen Emissions from Municipal Waste W aters in the Irish Situation

by

M aria Holmes

This project is submitted in part fulfillment of the requirem ents of the Institute of
Technology for the aw ard of

M.Sc. in Environmental Protection

Institute of Technology, Sligo

June, 2010

Project Supervisor: M r. Noel Connaughton



ABSTRACT



ABSTRACT

This study explicated the requirement to substantially increase the level of nutrient removal 

facilities at municipal waste water treatment plants on a national scale. This requirement has 

resulted from recently enacted legislation. The research then considered the options for 
[...]
The result was then expressed as a percentage o f the Total Nitrogen load entering the main 

treatment works.

60



3.4.3 Side Stream Prediction and Preliminary Design

The literature review findings were drawn upon to prepare predictions concerning final 

effluent improvements at Dundalk assuming side stream retrofitting. The predictions were 

based upon past operational experience at other facilities (refer to Section 1.0).

Process parameters such as HRT, SRT and process control requirements were catalogued 

from existing and established facilities in the Netherlands. This catalogue was then used to 

establish likely reactor volumes and associated mechanical and electrical plant 

requirements for Dundalk.

The main considerations in designing the side stream treatment systems (Options B and C) 

were:

• Minimum Sludge Retention Time

• Volume requirements for the reactor

• Oxygen requirements (& energy demand)

• Chemical usage.

Hellinga et al. (1998) reported the following with regards to ‘SHARON’ reactor design;

‘The important scale-up aspect is the height to diameter ratio o f  the reactor. The 

higher the reactor, the higher the average pressure in the gas phase. As CO2 must be 

transferred from  the liquid to the gas phase fo r  p H  control, a higher gas pressure 

counteracts this transport which is reflected by higher costs fo r  denitrification, or even 

additional costs fo r  base addition. ’

(Hellinga et al. 1998, 140)

The reactor design as part of this study (for Options B and C) has incorporated a height to 

diameter ratio o f approximately 1:4.5 to avoid elevated gas pressure in the reactor.

In terms of ‘ANAMM OX’ reactors, van Dongen et al. (2001a) emphasised the importance 

of reactor configuration. A study undertaken by van Dongen et al. concluded that biofilm 

reactors or granular sludge reactors were best suited to the ‘ANAMMOX’ process. 

Advantages and disadvantages are associated with each reactor type, i.e. the biofilm

61



reactor allows a relatively easy start up and operation, however the granular sludge reactor 

allows reactor volume savings over the former. A disadvantage of the granular sludge type 

reactor is that, due to the lower sludge retention time, start up o f such a system is slower. 

The granular sludge reactor type was chosen for the Option C design at Dundalk. Despite 

documented disadvantages with start-up times, it was considered that the reactor size 

would be more efficient over the biofilm-type, leading to savings in capital and longer- 

term operational costs.

3.4.4 Conventional Upsrade Design

The conventional upgrade design was based upon the original Phase 1 hydraulic and 

organic design loadings. The function of the design was to estimate additional sludge mass 

required to incorporate nitrification/denitrification at the B-Stage process.

The conventional upgrade design was initially undertaken by revising the original design 

calculations for Dundalk WWTP (which were stated to be partially based upon STOWA 

Directives) to include nitrification and denitrification. However, on evaluating the design 

output, the upgrade design of the activated sludge basins was subsequently recalculated in 

accordance with the German Design Standard ATV-DVWK-A 13IE method.

The type o f process currently in place at Dundalk WWTP is a two-stage activated sludge 

system, selected specifically to buffer wide variabilities in incoming load. The German 

standard, although relating to single-stage activated sludge plant design, was deemed a 

more appropriate design methodology as it takes greater account o f important process 

parameters such as sludge age, F/M ratio and Mixed Liquor Suspended Solids (MLSS) 

than the former design method. The design model was calibrated to reflect realistic 

process efficiencies from Stage 1 of the biological treatment process as an input to Stage 2 

design.

3.4.5 Cost Estimates

In preparing cost estimates both for conventional and side stream technologies, capital 

costs have been estimated bearing in mind the ‘brownfield’ site project and the more-than- 

adequate availability o f footprint at the site for conventional expansion of the treatment 

process (which was an influential factor in cost estimates from previous research due to

62



inavailability o f land (Mulder et al. 2006)). For this study, capital costs included total 

construction costs associated with the upgrade, planning and supervision costs, employer 

overheads and plant replacement costs. Rates used in estimating construction costs were 

based on current construction rates from similar civil engineering projects (April 2009).

The cost estimate was based upon an assumed construction duration of 5 months for 

conventional and side stream upgrade, commencing in May 2011.

Estimates on operating costs have been projected based on 10-year operation within the 

existing Operation and Maintenance (O&M) Contract. Fixed operational charges include 

labour, O&M Contractor overheads and administration, whilst variable operational charges 

include materials, electricity supply and miscellaneous costs. Costs were comparable by 

means o f  applying a unitary cost driver, i.e. cost per kg o f Nitrogen removed.

The cost estimates were generated for an entire 10 year operation and maintenance period, 

with annual inflation added at assumed rates. A Net Present Value (NPV) was calculated 

for the stream o f cashflows. The discount rate assumed in calculating the NPV was 5%. 

Assumptions used in constructing the estimate are provided in Appendix G.

3.5 Lim itations and Problems

Although a great deal of new information was generated as a result o f this study, certain 

limitations are associated with this data. Grab samples on a limited number o f sampling 

events provided just a ‘snap shot’ of side stream constituents at this plant. Therefore, an 

assumption must be made for the purposes o f continuing this study, that laboratory results 

and flow data obtained are representative o f the year round scenario. Nonetheless, it was 

confirmed by the Site Manager that sludge handling practices, which tend to influence side 

stream characteristics, would not differ to any considerable degree throughout the year at 

this facility.

Side stream efficiency predictions are based on the previous performance of other such 

plants located throughout the Netherlands. As each facility will differ considerably in 

terms o f side stream characteristics, as will the proportion and nature o f industrial effluent 

contributing to each facility, it would be prudent to install a pilot plant in advance o f full- 

scale implementation at Dundalk.

63





SECTION 4. RESULTS

4.1 Introduction

This chapter reveals the results of the case study described in Chapter 3.0 -  Materials and 

Methods. The findings are divided into existing plant data, recycle stream analysis and the 

options for plant upgrade to incorporate a nitrogen reduction facility.

4.2 Existing Facility

4.2.1 Process Description

Dundalk Waste Water Treatment Plant was procured as a traditional contract, and is now 

operated under a 20-year O&M Contract held between Louth County Council and EPS 

Ireland Ltd. The existing works were commissioned in 2000, designed to treat waste water 

from a contribution population equivalent o f 179,535. Loads to the plant are variable due 

to the industrial nature of the catchment.

The existing treatment facility has been constructed to Phase 1 design parameters. The 

operation and maintenance of the plant, under this load, is being performed under defined 

contract conditions and defined final effluent standards and performance metrics. The 

existing design parameters and target final effluent emission limits for Dundalk are 

provided in Table 4-1 below.

Existing Design Parameters Design Value

Design Dry Weather Flow (DWF) 18,088 m3/d

M aximum design flow to treatment 2.7DWF: 48,838 m3/d

Design BOD load 10,772 kg/d

Design Population Equivalent 179,535PE

Design Discharge Standards Target Emission Limit

BOD 25 mg/1

COD 125 mg/1

Suspended Solids 35 mg/1

Total Nitrogen (Phase 2 requirement only)

Table 4-1 Dundalk Waste Water Treatment Plant -  existing design parameters and target
effluent emission limits.

64



The treatment process is a two stage A/B process. The main treatment process 

incorporates preliminary screening, grit removal, stormwater holding, A-Stage aeration 

basins and clarifiers and B-Stage aeration basins and clarifiers for secondary treatment of 

waste water prior to discharge to the Castletown Estuary.

Phase 1 design requirements did not include a design discharge standard for nitrogen, 

therefore the existing plant does not currently incorporate dedicated nitrogen removal. In 

attempting to implement nitrogen removal at the existing plant, one would find that the B- 

stage would tend to be overloaded. More specifically, the desired sludge age could not be 

reached due to insufficient volumetric aerobic capacity and the absence of an anoxic 

capacity at the aeration stage.

In terms of sludge handling, sludge wasted from the A-Stage and B-Stage clarifiers is 

pumped to a 1st Stage picket fence thickener and 2nd Stage thickener respectively. 

Thickened sludge is sent to two anaerobic digestion units, where it is held for a minimum 

of 12 days at 33+/- 3°C. Digested sludge is sent to one o f two holding tanks prior to 

dewatering via centrifuge. The moisture content o f dewatered sludge cake is then further 

reduced by sludge drying; however an option to lime-dose the sludge is also available to 

the Contractor. Biogas is produced as a byproduct o f mesophilic digestion, which is fully 

utilised for powering the facility, supplemented by natural gas. Power from biogas 

production equates to approximately 200kWh.

A layout plan o f the existing facility together with a map illustrating the facility and 

agglomeration location have been provided in Appendix H.

The two stage activated sludge system was selected specifically to buffer wide variabilities 

in incoming load. The existing Phase 1 plant was designed to take into account eventual 

Phase 2 expansion. There is sufficient footprint available on site for eventual expansion to 

Phase 2 o f capacity 220,000PE. The preliminary units, first stage aeration basins, 

digesters, sludge holding and dewatering systems have included provisions in design for 

Phase 2 loadings. A conventional upgrade to incorporate dedicated Total Nitrogen

65



reduction would entail increasing the sludge age in the B-Stage aeration tanks, but as the 

design may dictate, may also necessitate the construction of an anoxic tank.

Applying nitrification/denitrification without expansion o f the plant would result in 

negative effects in the B-Stage clarifiers during wet weather, which would be determined 

by the actual settleability of the sludge, when the plant is operated under reduced organic 

load in a nitrification/denitrification process.

4.2.2 Effluent Loadings

Prior to proceeding to design stage, a detailed consideration o f the current effluent loading 

to the plant was afforded, based on monitored organic data (BOD and Total Nitrogen) in 

the influent for Year 2009. Table 4-2 includes a summary o f daily averages for hydraulic 

and organic loads on a monthly basis, for the monitoring duration 1st January 2009 to 31st 

December 2009.

Month Influent Load to Dundalk WWTP Supernatant

ReturnAvg Daily Flow Avg. Daily 

BOD Load

Avg. Daily 

TN Load

Avg. PE

Jan-09 25,881 m3/d 5,626 kg/d nm 93,772 PE 997 nrVd

Feb-09 26,170 m 3/d 5,682 kg/d nm 94,702 PE 1,231 m3/d

Mar-09 20,661 m3/d 5,593 kg/d nm 93,211 PE 1,282 m3/d

Apr-09 23,520 m3/d 4,878 kg/d nm 81,293 PE 1,504 m3/d

May-09 26,225 m 3/d 3,769 kg/d nm 62,811 PE 1,327 m3/d

June-09 21,676 m3/d 4,298 kg/d nm 71,627 PE 1,242 m3/d

Jul-09 29,942 m3/d 4,701 kg/d nm 78,350 PE 1,155 m3/d

Aug-09 26,692 m3/d 5,515 kg/d 738 kg/d 91,920 PE 1,300 nvVd

Sept-09 26,141 m3/d 4,078 kg/d 725 kg/d 67,975 PE 1,009 m3/d

Oct-09 23,458 nfVd 5,521 kg/d 700 kg/d 92,020 PE 1,181 m3/d

Nov-09 39,715 m 3/d 4,387 kg/d 800 kg/d 73,119 PE 854 m3/d

Dec-09 27,796 m3/d 4,551 kg/d 721 kg/d 75,848 PE 1,081 m3/d

Table 4-2 Average hydraulic and organic loads received at Dundalk WWTP.

( ‘nm ’ denotes not measured at the time).

Table 4-2 shows the average 2009 loadings to the plant. Supernatant return flows arising 

from sludge handling are also included. External sludges are imported to site and 

introduced to the process downstream of the influent monitoring point, but supernatant

66



flows are returned upstream of the monitoring point. This table therefore allows the 

inclusion o f loadings arising from external sludge supernatant. Appendix I provides a copy 

of the full daily dataset available relating to both influent and final effluent for 2009.

Because of the hydraulic and organic variability o f incoming flows to Dundalk 

(particularly from the brewing and food processing industries), the maximum, 95 

percentile, 90 percentile and average statistical loadings have been calculated. These 

statistics have been based on daily flow monitoring and approximate bi-weekly BOD 

sampling over a 12-month period (2009). Table 4-3 summarises this data.

Maximum 95%-ile 90%-ile Average Standard Deviation

305,954 PE 152,099 PE 125,797 PE 81,106 PE 40,410 PE

Table 4-3 Statistical analysis of incoming loads (PE) to Dundalk WWTP.

The standard deviation of loading to the plant is 40,41 OPE, reflective of the highly variable 

inputs, which are attributable to the industrial nature o f the waste water accepted at 

Dundalk. Last year (2009), a mean load of 81,106PE was encountered at the treatment 

works, which is designed for a loading of 179,535PE. Considering the calculated standard 

deviation o f 40,41 OPE, there is a significant possibility that a load on a given day could 

exceed 121,516PE (i.e. mean plus 1SD).

Table 4-1 shows a design BOD loading for Phase 1 o f 10,772 kg BOD. Table 4-4 

summarises the existing position with regards to incoming BOD loadings.

M aximum 95%-ile 90%-ile Average Standard Deviation

18,357 kg/d 9,126 kg/d 7,548 kg/d 4,866 kg/d 2,425 kg/d

Table 4-4 Statistical analysis of incoming loads (BOD) to Dundalk WWTP (Jan. -  Dec ’09).

Last year (2009), a mean load of 4,866 kg BOD/d was encountered at the treatment works. 

Considering the calculated standard deviation o f 2,425 kg BOD/d, there is a significant 

possibility that a load on a given day could exceed 7,291 kg BOD/d (i.e. mean plus 1SD).

The plant is currently operating below design capacity; therefore it is not necessary that the 

upgrade design should incorporate an expansion in terms o f increasing population

67



equivalent. Hence, the design will proceed on the basis that the current plant capacity o f 

179,535PE will be adequate to cater for existing and projected incoming loads for at least 5 

years (2016). This capacity will deal with incoming biological and hydraulic loads. An 

assumption has been made that no significant additional industrial loadings will arise 

during the 5-year design life, which would otherwise push the organic loading above the 

design capacity.

4.2.3 Current Final Effluent Quality

Table 4-1 lists the design discharge limits for BOD, suspended solids and COD, which the 

O&M Contractor must endeavour to meet. Figure 4-1 illustrates the 2009 position at 

Dundalk with regards to influent and effluent BOD concentrations.

&
Date

- Effluent BOO (mg/l) Influent BOD (mg/l) -UVWVT Standard (2Smg/l)

Figure 4-1 Influent and effluent BOD concentrations at Dundalk WWTP.

Since June 2001, the Castletown River from the weir 130m downstream o f St. John’s 

Bridge to the Pile Light has been designated a ‘sensitive a rea’ under the Urban Waste 

Water Treatment Regulations (S.I. 254 o f 2001) and accordingly, by May 31st 2008 there 